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TEST REPORT CERTIFICATION

Applicant Hewlett-Packard Company
Manufacturer #1 LG Electronics Inc.
Manufacturer #2 LG Electronics (Kunshan) Computer Co., Ltd.
EUT Description Personal Digital Assistant or Pocket PC
FCCID BEJPDA-L12C-BT
(A) MODEL NO. HSTNH-L12C-BT
(B) SERIAL NO. N/A
(C) BRAND HP
(D) POWER SUPPLY DC 5V
(E) TEST VOLTAGE (1)AC 120V/60Hz via Switching
Power Supply
(2)DC 3.7V via Battery or DC Power
Supply

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, FEBRUARY 2006
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, 8§15.205, §15.207, §15.209 and §15.247)

The device described above was tested by AUDIX COPORATION to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX CORPORATION is
assumed full responsibility for the accuracy and completeness of these measurements. Also,
this report shows that the EUT to be technically compliant with the FCC official limits.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX CORPORATION.

Date of Test: Jun. 19 ~ 21, 2006
Prepared by: 7&«& / W Tul. 04, 2076
(Tina Huang/A551stant)

Test Engineer: /(}; o] W /Z/ / o

(Henmngféhang/Su rvisor)

Approved & Authorized Signer: ﬁl\? i Tl . N i '2“‘6

(Leon Liu/Senior Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
Model Number
FCCID

Brand Name

Applicant

Manufacturer #1

Manufacturer #2

Bluetooth Card
Fundamental Range
Channel Number
Radio Technology
Antenna Gain

Data Sync Cable
(USB Type)

Rechargeable Battery Pack
(Lithium-lon Battery)

Earphone

LCD panel

Personal Digital Assistant or Pocket PC
HSTNH-L12C-BT

BEJPDA-L12C-BT

HP

Hewlett-Packard Company

20555 SH 249, HOUSTON, TX 77070-2698,
US.A.

LG Electronics Inc.

19-1, Cheongho-Ri, Jinwuy-Myeon,
Pyungtaek-Si, Gyeonggi-Do, 451-713, Korea.

LG Electronics (Kunshan) Computer Co., Ltd.
Qianjindong Rd., Economic & Technical

Development District, Kunshan City, Jiangsu
Province 215334, China.

BROADCOM, M/N BCM2045

2400MHz ~ 2483.5MHz

79

FHSS Modulation

Bluetooth: -1.8dBi

(1)Dong Myung, Shielded, Detachable, 1.2m
(2)Phihong, Shielded, Detachable, 1.2m

HP, M/N: HSTNH-L12B
3.7V 1700mAh

Non-Shielded, Detachable, 1.4m

Toppoly, M/N: TDO35TTEA2

Audix Corporation  Report No. EM-F950241



1.2.

Switching Power Supply

(2 Pin)

Date of Receipt of Sample

Date of Test

FCC ID. BEJPDA-L12C-BT Page 6 of 86

Phihong, M/N: PSBO5R-050Q
Input: 100-240V~ 200mA, 50-60Hz, 12-17VA
Output: 5V, 1A, BSMI ID: R33084

Jun. 19, 2006

Jun. 19 ~ 21, 2006

Tested Supporting System Details

1.2.1.

1.2.2.

1.2.3.

NOTEBOOK PC

Model Number
Serial Number
BSMI ID
FCCID

Brand
Manufacturer
AC Adapter

Power Cord
15” LCD MONITOR

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer

Data Cable (D-Sub)

AC Adapter

Power Cord
DOT MATRIX PRINTER

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
Data Cable
Power Cord

PP2130
5Y32KSQZ40ME
3912A556

By DoC

Compag Computer Corporation

LG Electronics Ltd.
Compag, M/N PPP0O09L

(LITE-ON, M/N PA-1650-02C)
Non-Shielded, Undetachable, 1.8m,
Non-Shielded, Detachable, 1.8m

D5063
CNZ206A6578
By DoC
R33037

Top Victory Electronics (Fujian) Co., Ltd.

Shielded, Detachable, 1.8m
Bonded two ferrite cores
Delta, M/N ADP-40TB
BSMI ID 3892D142

Cord: Shielded, Undetachable, 1.8m

Bonded a ferrite core

Non-Shielded, Detachable, 1.8m

ACJ5Z6KX-P2135
8DMCNCO02203
ACJ5Z6KX-P2135
3872A371

Matsushita (Brand: Panasonic)

Shielded, Detachable, 1.5m

Non-Shielded, Undetachable, 1.8m

Audix Corporation

Report No. EM-F950241
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1.2.4. USB MOUSE

Model Number : M-UV69a

Serial Number : HCB60403038

FCCID : By DoC

BSMI ID : T4A126

Manufacturer : LOGITECH (Brand: ASUS)

Data Cable : Non-Shielded, Undetachable, 1.8m
1.2.5. GPS ANTENNA

Model Number : AT-65

Serial Number : A0036352

FCCID : By DoC

Manufacturer : Global Sat

Data Cable : Shielded, Detachable, 5.0m

. Description of Test Facility

Name of Firm Audix Corporation

Technical Division EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

Test Location & Facility No. 3 Shielded Room
(C3/Semi-AC) No. 67-4, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

May 15, 2006 File on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code 200077-0
(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

Audix Corporation  Report No. EM-F950241
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1.4. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)

Conduction Test 150kHz~30MHz +1.73dB

Radiation Test 30MHz~300MHz +2.99dB

(Distance: 10m) 300MHz~1000MHz +2.73dB

30MHz~300MHz +2.91dB

Radiation Test 300MHz~1000MHz +2.94dB
(Distance: 3m)

Above 1GHz +5.02dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty
Maximum peak Output power +0.52dBm
Emission Limitations +0.13dB
Band Edges +0.13dB
Carrier Frequency Separation + 1CH
20dB Bandwidth + 0.2kHz
Time Of Occupancy + 0.03sec

Audix Corporation  Report No. EM-F950241
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2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

The following test equipment were used during the conducted measurement:
(No. 3 Shielded Room)

Item Type Manufacturer Model No. | Serial No. Last Cal. Next Cal.
1. [Test Receiver | Rohde & Schwarz | ESCS 30 100039 Jun. 22, 05° | Jun. 21, 06’
2. |L.I.S.N.#1 Kyoritsu KNW-407 | 8-1370-9 | Jun. 06, 06’ | Jun. 05, 07’
3. |LIS.N.#2 Kyoritsu KNW-407 | 8-1370-10 | Jun. 06, 06’ | Jun. 05, 07’
4. |Pulse Limiter | Rohde & Schwarz | ESH3-Z2 100041 Mar. 11, 06” | Mar. 10, 07’

2.2. Block Diagram of Test Setup
2.2.1. Test Mode: Link Notebook PC
AC POWER TRANSFORMER L.I.S.N. #1 | | GPS ANTENNA
SOURCE \ \
| EUT* - EARPHONE*

PULSE LIMITER

TEST RECEIVER

2.2.2. Test Mode: AC Charge

AC POWER
SOURCE

|
PC SYSTEM

|
PRINTER

— : POWER LINE
— :SIGNAL LINE

EUT: Personal Digital Assistant or Pocket PC

Data Sync Cable

NOTEBOOK PC

MONITOR | | PRINTER || MOUSE

L.I.S.N. #2

+—

TRANSFORMER

L.I.S.N. #1

PULSE LIMITER

TEST RECEIVER

|
PC SYSTEM

I
PRINTER

— : POWER LINE
— :SIGNAL LINE

* EUT

Data Sync Cable *

EUT*

EARPHONE*

| GPS ANTENNA

50Q2 TERMINATOR

EUT: Personal Digital Assistant or Pocket PC

* EUT

B : Switching Power Supply

Audix Corporation

Report No. EM-F950241




2.3.

2.4.

2.5.
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Conducted Emission Limits (815.207)
Frequency Maximum RF Line Voltage
Quasi-Peak Level | Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remarkl.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: The lower limit applies at the band edges.

Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Personal Digital Assistant or Pocket PC (EUT) running test program
“EMI_TEST” to exercise system function.

2.4.4. The “H” characters were displayed on the screen of EUT and the Personal
Digital Assistant or Pocket PC (EUT) was communicated with the notebook PC
through the program “Active Syne” at the same time during the testing.

2.4.5. AC Charge + Transmitting: The Personal Digital Assistant or Pocket PC (EUT)
was in transmitting and charge mode during the testing.

2.4.6. The Personal Digital Assistant or Pocket PC (EUT) sent sound to the earphone.

2.4.7. The Personal Digital Assistant or Pocket PC (EUT) through GPS antenna
receive GPS signal during the testing.

2.4.8. The other peripheral devices were driven and operated in turn during all testing.

Test Procedure

The EUT was put on table which was above the ground by 80cm and its AC Adapter
or Notebook PC’s AC adapter connected to the power mains through a line impedance
stabilization network (L.1.S.N. #1) and the other peripheral devices power cord were
connected to the power mains through a line impedance stabilization network (L.1.S.N.
#2) This provided a 50 ohm coupling impedance for the measuring equipment.
(Please refer to the block diagram of the test setup and photographs.) Both sides of
A.C. line were checked for maximum conducted interference. In order to find the
maximum emission, the relative positions simulators of the interface cables should be
manipulated according to FCC ANSI C63.4-2003 during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Audix Corporation  Report No. EM-F950241
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2.6. Conducted Emission Measurement Results

PASSED.
(Al the emissions not reported below are too low against the prescribed limits.)

EUT with following test modes were performed during this section testing and all the
test results are attached in next pages.

EUT Personal Digital Assistant or Pocket PC M/N  HSTNH-L12C-BT
Test Date Jun. 20,2006  Temperature 26 Humidity 59%

Data Sync Cable | Reference Test Data No.
No. | Test Voltage | Test Mode
g (USB Type) Neutral Line
1. AC 120V/60Hz Link Dong Myung #18 #17
2. | (Via Switching |Notebook PC Phihong #20 #19
3. Power Supply) AC Charge Phihong # 16 #15

Audix Corporation  Report No. EM-F950241
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@ AUDE Corp. EMWC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutty, Tatwan RO FPost Code 24443

Tel02-26092133  Fax02-26099303
Email:tteme@tteme. com. twr

Data: 18 File: E:test-data'Report'EM950801-951000'EM950863B-C.EMI (28)
20 Level (dBu\v) Date: 2006-06-20
| FCC 15C
(AV)
|
40
0
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
gite : NO.3 Zhielded Room Data : 18
Condition : Emw-407 FPhase : NEUTRAL
Limit : FCC o 15C
Env. / In=s. : 26*C/59% ESCI30 Engineer: Joe Hsieh
EUT : Personal Digital Assistant or Pocket PC
Power Rating : 120%Wac/60Hz M/N:H3THNH-L1ZC-ET
Test Mode : Link PC (W/Dong Myung USE Cahble)
LISN Cable Emiz=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) I=0=H] rdB) [dBpv) (dBpv) (dEpv) (dB}
1 0.151 0.30 0.2z0 54,32 55.4Z 55,93 10.51 QF
z2 0.151 0.30 0.20 4Z.10 4z .60 55.93 13.33 AVERAGE
3 0.zo04 0.zo 0. zo 44,32 44,72 63,45 1a.74 )=
4 0.204 0.20 0.20 35.4Z 35.8Z 53.45 17.64 AVERAGE
5 0.z220 0.15 0.z20 41.07 41.4% 60,52 1%.10 oF
5 0.2%0 0.15 0.2z0 Z8.8Z2 29.17 50.52 Z21.35 AVERAGE
7 1.463 0.10 0. 40 41.73 42 .23 56.00 13.77 QF
g 1.453 0.10 0,40 30.81 31.31 45,00 14.69 AVERAGE
9 3.558%9 0.10 0.40 32.05 39.55 56.00 16.45 QF
10 3.538 0.10 0.40 31.38 31.88 45.00 14.1Z AVERAGE
11 5.204 0.10 0. &0 34.8%7 35.57 s0.00 Z4.43 QF
1z 5.204 0.10 0. a0 32.33 33.03 50.00 16. 37 AVERAGE

RBemarks: 1.Emission Level= LISN Factor + Cable Loss + Reading.
2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation  Report No. EM-F950241
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@ AUDE Corp. EMWC Laboratory
A l I D IX Mao.53-11, Tin-fa Teut, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code: 24443

Tel02-26092133 Fax02-26009303
Email:tteme@tteme. com tar

Data: 17 File: E:test-data'Report'EM950801-951000'EM950863B-C.EMI (28)
20 Level (dBuV) Date: 2006-06-20
\ | FCC 15C
(AV)
40
0
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site : NO.3 Shielded Room Data : 17
Condition : ENwW-407 Phaze : LINE
Limit : FCC o 15C
Env. / In=s. : 26*C/59% ESCI30 Engineer: Joe Hsieh
EUT : Personal Digital Assistant or Pocket PC
Power Rating : 120%Wac/&0Hz M/N:H3THNH-L1Z2C-ET
Test Mode : Link PC (W/Dong Myung USE Cahle)
LIZN Cakle Emission
Freq. Factor Loss PReading Level Limits Margin Remark
(MHz (dB) (dB}  (dBuw) (dEpv) (dBpv)  (dE)
1 0.151 0.30 o.zo 95.37 S&.07 55, 93 9.84 QF
2 0.151 0.30 0.2z0 4z.91 43.41 55.93 12.5Z2 AVERAGE
3 0.208 0.20 0.20 46.70 47.10 53.33 1l6.26 QF
4 0.z06 0.zo o.zo 35.19 35.59%9 53.345 17.77 AVERAGE
5 0.288 0.15 0.2z0 40.87 41.2Z2 60.59 19.37 QF
& 0.z88 0.15 0.z20 Z28.08 Z8.43 50.3% 2z.1a AVERAGE
7 Z.005 0.10 0.40 40.08 40.58 56.00 15.4Z2 QF
g Z.005 0.10 0. 40 31.37 31.8%7 45.00 14.13 AVERAGE
9 3.604 0.10 0.40 38.458 3%9.08 S&.00 le. 32 oF
10 3.604 0.10 0.40 32.27 32.77 45.00 13.23 AVERAGE
11 5.211 0.10 0. a0 29,12 Z9.82 s0.00 30.18 QF
1z 2.211 0.10 0. a0 2z. 92 23,62 s50.00 26.38 AVERAGE

Bemarks: l.Emission Level= LIZN Factor + Cable Loss + Reading.
2.If the awverage limit is met when using a gquasi-peak detector
,the BEUT shall ke deemed to meet both limits and measurement
with awverage detector is unnecessary.

Audix Corporation  Report No. EM-F950241
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@) AUDEL Corp. EMC Laboratory
A l I D IX Mo.53-11, Tin-fu T sun, Lin-kou Heiang, Taiped
County, Taiwan RO.C, Post Code 24443

Tel02-26092133  Fax02-26099303
Email:tteme@tteme. com. tar

Data: 20 File: Etest-data'Report EM950801-951000'EM950863B-C.EMI (28)
20 Level (dBu\) Date: 2006-06-20

FCC 15C

(AV)

401

I]l].15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site : NoO.3 8hielded Room Data : 20
Condition : Kmnw-407 Fhase : NEUTRAL
Limit : FPoC 150
Env. / In=. : Z6+C/39% EZC330 Engineer: Joe Hsish
EUT : Personal Digital Assistant or Pocket PC
Power Rating : 120%Wac/&0Hz M/N:H3THNH-L1Z2C-ET
Test Mode : Link PC (W/Phihong USE Cable)
LIZN Cakle Emission
Freq. Factor Loss PReading Level Limits Margin Remark
(MHz (dB) (dB)  (dBpv) (dEpv) (dBpvy  (dB)
1 0.153 0.z% 0.zo S54.08 54,57 55.86 11.2% oF
2 0.153 0.z9 a.zo 40.23 40,72 55.886 15.14 AVERLGE
3 0.z05 0.z0 0.z0o 45.82 45,22 53.41 17.19 QF
4 0.z03 0.z0 0.zo 33.17 33.57 53.41 12.84 AVERAGE
5 0.z294 0.14 a.zo 40.77 41.11 s0.41 12.30 QF
=) 0.z2924 0.14 0.z0o Z28.56 28.90 50.41 21.51 AVERAGE
7 1.554 0.10 0.40 4Z.35 42.85 S&.00 13.15 oF
a 1.554 0.10 0.40 31.01 31.51 45.00 14,49 AVERLGE
9 3.6le 0.10 0.40 28.88 39,38 5&.00 l6.62 QF
10 3.616 0.10 0.40 31.35 31.85 45,00 14.15 AVERAGE
11 5.648% 0.10 0. &0 Z28.820 29.50 s0.00 30.350 QF
1=z 5.649 0.10 0. &0 23.80 24 .50 50.00 25.50 AVERAGE

RBemarks: 1.Emission Level= LISN Factor + Cable Loss + Reading.
2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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@ AUDIE Corp. EMC Laboratory
A l l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Hsiang, Taiped
County, Taiwan ROC, Post Code 24443

Tel02-26092133 Fax02-26009303
Email tteme@tteme. oot b

Data: 19 File: Etest-data'Report'EM950801-951000'EM950863B-C.EMI (28)
80 Level (dBuv) Date: 2006-06-20
\ | FCC 15C
(AV)
40
0
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site : M0.3 shielded Room Data : 19
Condition : KNW-407 Fhase : LINE
Limit : FCC 15¢C
Env. / Ins. @ Z26+*C/59% ESC330 Engineer: Joe_Hsieh
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : 1EZ0WVac/60Hz M/N:HSTNH-L1ZC-ET
Test Mode : Link P (W/Phihong USE Cakle)
LIZN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) (dE) (dE)  (dBnv) (dEpv) (dBpv)  (dE)
1 0.153 0.2%9 0.2z0 54.76 55.25 65.86 10.81 QF
z2 0.153 0.29 0.20 40.87 41.386 55.8¢6 14.50 AVERAGE
3 0.208 0.20 0.z20 46,72 47 .1z 63,38 l6.26 oF
4 0.206 0.20 0.2z0 36.15 36.55 53.38 16.83 AVERAGE
5 0.z288 0.15 0.20 40.79 41.14 e0.5%2 19.45 QF
& 0.z88 0.15 0.z20 28.921 29.286 50.3% 21.33 AVERAGE
7 1.545 0.10 0.40 41.15 41.65 56.00 14.35 QF
g 1.545 0.10 0. 40 30.75 31.25 45.00 14.75 AVERAGE
9 3.520 0.10 0.40 39.08 39.358 56.00 le.42 oF
10 3.520 0.10 0.40 3z.08 32.58 45.00 13.4Z2 AVERAGE
11 5.203 0.10 0. a0 34.79 35.49 e0.00 Z4.51 QF
1z 2.203 0.10 0. a0 3z.39%9 33.28 s50.00 16.71 AVERAGE

Remarks: l.Emission Level= LIZN Factor + Cable Loss + Reading.
2.If the awverage limit is met when using a gquasi-peak detector
,the BEUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.
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i AUDEL Corp. EMC Laboratory
A l I D IX Mo.53-11, Tin-fu T sun, Lin-kou Heiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel02-26092133 Faw02-26009303
Email:tteme@tteme. com. tar

Data: 16 File: Etest-data'Report'EM950801-951000'EM950863B-C.EMI (28)
80 Level (dBuv) Date: 2006-06-20
\ FCC 15C
. |
' (AV)
|
40
0
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
gite : NO.3 ghielded Room Data : 1a
Condition : Knw-407 Fhase : NEUTRAL
Limit 1 FCC 150
Env. / In=. : Z6*2/59% ESCE30 Engineer: Jos_Hsieh
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : 1E0WVac/60Hz M/N:HSTNH-L1EC-ET
Test Mode : A0 charger (W/Phihong USE Cabkle)
LISN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) =0=0] [dBE) [dBEpv) (dBpV) (dEpV) (dB)
1 0.177 0.24 0.20 3zZ.a0 53.04 6d. 65 11.81 QF
z o.177 0.z4 o.zo 40.43 40,87 54,65 13.78 AVERAGE
3 0.220 0.1% 0.2z0 45.7Z2 45.11 62,83 16.73 QF
4 0.z220 0.12 0.z20 3z.23 32,62 5z.83 20.22 AVERAGE
5 0.265 0.16 0.2z0 40. 37 41.33 61,27 12.34 QF
& 0.265 0.1la 0.20 31.01 31.37 51.27 12.320 AVERAGE
7 0.57%0 0.10 0.z20 37.38 37.688 56.00 18.32 oF
g 0.57%70 0.10 0.2z0 30.86 31.16 45.00 14.84 AVERAGE
= 0.658 0.10 0.20 37.29 37.589 5&.00 18.41 QF
10 0.e58 0.10 o.zo Z2%.00 Z5.30 4,00 16.70 AVERAGE
11 Z.487 0.10 0. 40 33.386 33.86 56.00 Z2Z2.14 QF
1z Z2.487 0.10 0.40 26.43 Z26.93 45.00 12.07 AVERAGE

Remarks: l.Emission Level= LIZN Factor + Cable Loss + Reading.
2.If the awverage limit is met when using a gquasi-peak detector
,the BEUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.
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@ AUDIE Corp. EMC Laboratory
A l l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Hsiang, Taiped
County, Taiwan ROC, Post Code 24443

Tel02-26092133 Fax02-26009303
Email tteme@tteme. oot b

Data: 15 File: Eitest-data'Report EM950801-951000'EM950863B-C.EMI (28)
Level (dBuV) Date: 2006-06-20

80
h~=-=~hﬂhﬁm¥¥ﬁ‘% FCC 15C
|

(AV)

40

l]l:|.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site : NO.3 Shielded Room Data : 15
Condition : EN-407 Phasze : LINE
Limit : FCC o 15C
Env. / In=s. : 26*C/59% ESCI30 Engineer: Joe Hsieh
EUT : Personal Digital Assistant or Pocket PO
Fower Rating : 120Wac/60Hz M/N:HSTHNH-L1Z2C-ET
Test Mode : AC charger (W/Phihong USE Cahle)
LIZN Cakle Emission
Freq. Factor Loss PReading Level Limits Margin Remark
(MHz ) {dB) (dB)  (dBpw) (dBpv) (dBpv)  (dE)
1 0.173 0.25 0.z20 2z.84 23.28 64,82 11.53 oF
2 0.173 0.25 0.2z0 16.10 15.55 54.8Z2 38.27 AVERAGE
3 0.215 0.19 0.20 46.31 46.70 63.00 16.30 QF
4 0.z15 0.19 0. zo 31.95 32,34 53.00 z0. 64 AVERAGE
5 0.2686 0.16 0.2z0 41.35 41.71 61.23 12.52 QF
& 0.2686 0.1la 0.20 29.25 Z29.81 51.23 Z21.6Z AVERAGE
7 0.584 0.10 0. zo 40.71 41,01 5&.00 14,59 )=
g 0.584 0.10 0.20 3Z2.34 32.64 45.00 13.386 AVERAGE
9 0.661 0.10 0.z20 38.53 38.83 56.00 17.17 oF
10 0.661 0.10 0.2z0 30.41 30.71 45.00 15.29 AVERAGE
11 Z.480 0.10 0. 40 34.35 34.85 56.00 21.15 QF
1z Z2.480 0.10 0.40 28.659 29.18% 45.00 16.81 AVERAGE

Remarks: l.Emission Level= LIZN Factor + Cable Loss + Reading.
2.If the awverage limit is met when using a gquasi-peak detector
,the BEUT shall ke deemed to meet both limits and measurement
with awverage detector is unnecessary.
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8593EM [3826A00248| Sep. 26, 05’ | Sep. 25, 06’
2. |Test Receiver R&S ESCS30 100339 |Mar. 21, 06’ | Mar. 20, 07’
3. |Pre-Amplifier HP 8447D |2944A06305|Mar. 09, 06’ | Mar. 08, 07”
4. |Biconical Antenna CHASE |VBAG6106A 1264 Nov. 11, 05’ |Nov. 10, 06’
5. |Log Periodic Schwarzbeck | UHALP91 0139 Dec. 14, 05’ | Dec. 13, 06’

Antenna 08-A
6. |Universal Radio

Communication R&S CMU200 102280 |Nov. 22, 05’ | Nov. 21, 06’

Tester

3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)
Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8593EM |3826A00248| Sep. 26, 05’ | Sep. 25, 06’
2. |Pre-Amplifier HP 8449B [3008A01284| Jul. 05, 05" | Jul. 04, 06’
3. |3.5G High Pass HP 84300- 005 Jan. 11, 06’ | Jan. 10, 07°

Filter 80038
4. |Horn Antenna EMCO 3115 9609-4927 | Jul. 08, 05° | Jul. 07, 06’
5. |Horn Antenna EMCO 3116 2653 Oct. 13, 05" | Oct. 12, 06’
6. |Universal Radio

Communication R&S CMU200 102280 |Nov. 22, 05’ | Nov. 21, 06’

Tester
3.2. Test Setup

3.2.1. Test Mode: AC Charge

HORN
| GPS ANTENNA ANTENNA
ACPOWER, gm | EUT* | |EARPHONE*| |UNIVERSAL RADIO
SOURCE v COMMUNICATION

Data Sync Cable *

EUT: Personal Digital Assistant or Pocket PC

B : Switching Power Supply*

TESTER

* EUT

Audix Corporation

Report No. EM-F950241
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3.2.2. Test Mode: EUT Only

HORN

EARPHONE* | EUT* ANTENNA
|
UNIVERSAL RADIO
GPS ANTENNA || oM MUNICATION
TESTER

EUT: Personal Digital Assistant or Pocket PC ~ *: EUT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1Im TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

3.2.4. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER
[Iil ANTENNA FIXATION AT 1 METER
3m EUT
0.8m
TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

Audix Corporation  Report No. EM-F950241
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3.3. Radiated Emission Limits (815.209)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT

3.4.1.

3.4.2.
3.4.3.

3.4.4.

3.4.5.

3.4.6.

Setup the EUT (Personal Digital Assistant or Pocket PC) and simulator as
shown on 2.2.

Turn on the power of all equipment.

AC Charger (EUT + Switching Power Supply): The EUT through universal
radio communication tester to control EUT on transmitted and received channels
function through bluetooth during the testing and on charging at the same time.
(Test software is BCM2045USB Test App.exe to set the EUT into test mode)

EUT Only: The EUT through universal radio communication tester to control
EUT on transmitted and received channels function through bluetooth during the
testing. (Test software is BCM2045USB Test App.exe to set the EUT into test
mode) (EUT place at stand)

The Personal Digital Assistant or Pocket PC (EUT) through GPS antenna
receive GPS signal during the testing.

The other peripheral devices were driven and operated in turn during all testing.

Audix Corporation  Report No. EM-F950241
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Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on a antenna tower. The antenna moved up and down between 1
to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10" harmonics from fundamental
frequency) was checked.

Radiated Emission Measurement Results

PASSED. All the emissions not reported below are too low against the official limits.
The EUT was tested in all 3 axis. The test data in this report only documents the
worst case — Stand.

EUT Personal Digital Assistant or Pocket PC M/N  HSTNH-L12C-BT
Test Date  Jun. 20, 2006 Temperature 25 Humidity 52
Test Date Jun. 21, 2006 Temperature 25 Humidity 52

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.

[Select worst data sync cable (phihong) to via Switching Power Supply to test]

Data Sync Reference Test Data No.
No.| Test Voltage Test Mode and Frequenc
: AUENCY" | Cable(USB Type)| Horizontal | Vertical
1. 2402MHz (CHO0) #10 #9
2. | AC 120V/60HZ | Transmitting | 2441MHz (CH39) #9 #10
(Via Switching
4, Receiver |2480MHz (CH78) ohih #9 #10
ihong

5. 2402MHz (CHO0) #9 #10
6. DC3.7v  |Transmitting |2441MHz (CH39) #9 #10
7. | (ViaBattery) 2480MHz (CH78) #10 #9
8. Receiver |2480MHz (CH78) #9 #10
*

Above all final readings were measured with Quasi-Peak detector.
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For Frequency above 1GHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.2.

No.| Test Voltage Test Mode and Frequency Data Sync Cable(USB Type)
1. 2402MHz (CHO)
2. | AC 120V/60Hz | Transmitting | 2441MHz (CH39)
(Via Switching
4. Receiver 2480MHz (CH78)
Phihong
5. 2402MHz (CHO)
6. DC 3.7V Transmitting | 2441MHz (CH39)
7. | (ViaBattery) 2480MHz (CH78)
8. Receiver 2480MHz (CH78)

* Above all final readings were measured with Peak detector and Average detector.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Data Sync Reference Test Data No.

No.| Test Voltage Test Mode and Frequency Cable(USB Type) | Horizontal Vertical

1. | AC 120V/60Hz 2402MHz (CHO0) #3,#2 #4 0 #1
(Via Switching | Transmitting

2. | Power Supply) 2480MHz (CH78) - #5,#8 #6,#7

Phihong

3| bcsrv _ | 2402MHz (CHO) #2,#3 | #1,#4
Via Battery) Transmitting

4, ( 2480MHz (CH78) #8,#5 #7,#6

Audix Corporation  Report No. EM-F950241
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3.6.1. 30MHz~ 1000MHz Frequency Range Measurement Result

@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133  Fax+826-2-26099303
Email:tteme@iteme. com tar

Data: 10 File: D:'Test&Photo'2006 DATAEM25086 3{PDA)15C BT PDA+Charge CHO.EMI 3102
OLeveI {dBuv i Date: 2006-06-20
FCC PART-15C
—

0 30 224, 418. 612, 806. 1000

Trace: {Discrete} Frequency (MHz)

8ite no. i A/C Chamher Lata no. ;10

Dis. / &nt. : 3m VBA6106A/UHALEPS108-4  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C

Env., / In=s. : B393EM ZZ53*C/5Z% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket PO

FPower Rating : 120%ac/&0Hz

Test Mode : ZHO (Bluetooth) PDA+Charge

M/N:HSTNH-L1ZC-BT

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1 a0.e70 Z4.81 1.10 -1.8% Z4.05 40.00 15.95
z 9z.080 16.08 Z.00 .46 Z3.53 43.50 15.97
3 174.530 21.13 2.83 4.80 28.78 43,40 14.71
4 Gel.560  Z0.18 .70 -3.07 23.79 4¢.00 Z2Z.21
5 T773.990 24,21 f.80 -Z.55 Z8.05 4¢.00 17.95

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@) AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+886-2-260092133 Fax+886-2-26009303
Email:tteme@tteme. com.tar

Data: 9 ~ File: D' Test&Photo' 2006 DATA'EM950863(PDA)15C BT PDA+Char ge YCHO El'u'llémg
80 Lewvel ((ABuVimp Drate; 200 20
FCC PART-15C
!
i
-IIII—I
0 30 224, 418. G612, 806. 1000
Trace: {Discrete} Frequency (MHz)
Site no. : AT Chamber Data no. : 9
Dis. / Ant. : 3m  VBAGLOGA/UHALP9108-4  Ant. pol. : VERTICAL
Limit 1 FCC PART-13C
Env. / Ins. : B593EM Z5+*C/52% Engineer : Alwin Yang
EUT : Personal Digital Assistant or Pocket EBC
Fower Rating : 1Z0WVac/60Hz
Test Mode CHO (Bluetooth) PDA+Charge
M/N: HSTNH-L1ZC-ET
ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

Remarks:

850 13.04 1.87 14.18 28.51 40.00 11.0%9
760 24,33 3.30 -1.8% Z5.74 4¢.00 Z0.26
Z210  zZ0.58 .80 -2.81 Z4.57 4¢.00 £21.43
S00 23,58 5.40 -1.&0 28.31 4,00 17.69

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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AUDEE Corp. EMC Laboratory
Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped

Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data:

M
Lewvel ((ABuVimp
a0

File: D' Test&Photo' 2006 DATAEM950863{PDA)15C BT PDA+Chard Je SCHI9.EMI
Date: 2006- ﬁ 20

FCC PART-15C
I
i
-'Il]—l
0 30 224. 418. 612, 806. 1000
Trace: {DIECIEI&} Frequency (MHz)
Site no. ASC Chamber Data no. HE
Di=s. / Ant. 3m VEAELDGA/UHALES108-4A  Ant., pol. : HORIZONTAL
Limit FoC PART-15C
Env. / Ins. B593EM Z25*C/52% Engineer : Alwvin Yang
EUT Fersonal Digital Assistant or Pocket EBC
Power Rating 1Z20vac/60H=
Test Mode CH3% (Bluetooth) PDa+Charge
M/N: HSTHNH-L1Z2C~-EBT
Ant. Cable Emis=sion
Freq Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)
1 30,000 Zz4.Bé 1.10 -Z.23 Z23.73 40,00 146.27
Z 170.850 £2£1.03 2.80 4. 52 28.34 43,50 15.16
3 2eB.6E0 Z24.84 3.70 o.as 29,45 45,00 16.55
4 624,450 Z3.ZA a.40  -Z2.21 27.45 45,00 128.335
5 T77.870 24,18 6.80 -1.30 29.69 4. 00 16.31
Bemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE bhelow the official

limit are not reported.
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@ AUDEE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443

Tel+886-2-26002133 Fax-+HE86-2-26000303
Email tteme@tteme. oo b

Data: 10 ~ Hile: ;' Test&Photo' 2006 DATAEM950863(PDA)Y15C BT PDA+Char ge YWCHID.EMI
20 Level (dBuvin} Drate: 2006- 620
FCC PART-15C
!
i
40—'
0 30 224, 418. G612, 806. 1000
Trace: {Discrete} Frequency (MHz)
Site no. 1 ASC Chamber Data no. : 10
Dis. / Ant. : 3m VBARLOGA/UHALPS108-4  Ant. pol. : WERTICAL
Limit : FCOC PART-150C
Env. / Ins. : B3S3EM Z5+C/5Z% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Fower Rating : 1lZ0WVac/60Hz
Test Mode CH39 (Bluetooth) PDA+Charge
M/ N: HSTHNH-L1ZC-BT
Ant. Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

ooo 23,60 1.10 Z2.685 27.35 40.00 12.65
250 13.0& 1.67 13,63 Z8.36 40.00 11. 64
oz0 22,23 3.30 1.80 Z7.33 4¢.00 13.867
880 23.38 5.40 -0.88 28.51 4,00 17.0%9

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z., The emission levels that are Z0dE below the official
limit are not reported.
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AUDEL Corp. EMC Laboratory
Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped

Post Code: 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 10 ~ Hle: D' Test&Photo'2006 DATA'EMO50863(PDA)15C BT PDA+Char ge YWCHT8.EMI
80 Lewvel ((ABuVimp Drate; 2006- 620
FCC PART-15C
I
|
-'Ii]—l
0 30 224, 41%. 612, 206, 1000
Trace: {Discrete} Freaquency (MHz)
8ite no. : &/C Chamber Data no. : 10
Dis. / Ant. IJm  VBAGLODGA/UHALFS9108-&  Ant. pol. : HORIZONTAL
Limit FCC PART-15C
Env. / Ins. B593EM Z25*C/52% Engineer : Alwvin Yang
EUT Fersonal Digital Assistant or Pocket EBC
Power Rating 120vac/60HzZ
Test Mode CH78 (Bluetooth) PDA+Charge
M/N: HE3TNH-L1ZC-BT
Ant., Cahle Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)
1 30.970 Z4.B1 1.10 -3.41 2Z2.50 40.00 17.50
i lea,. 770 20,96 Z.70 4,28 27.594 43,50 15.54
3 Z72.500 Z5.10 3.70 -0.68 Z8.1z 45.00 17.88
4 408.300 17,28 4,20 -0.87 21.30 45.00 Z24.70
5 637.360 Z23.3Z 5.50 -Z.98 Z25.84 45.00 12.16
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.

Audix Corporation

Report No. EM-F950241
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i AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 9 ~ File: D' Test&Photo' 2006 DATA'EM950863(PDA)15C BT PDA+Char ge YWCHT8.EMI
20 Level (dBuvin} Date; 2006- 1320
FCC PART-15C
!
i
40—'
0 30 224. 418. 612, 806. 1000
Trace: {Discrete} Frequency {MHz)
Site no. 1 ASC Chamber Data no. H-
Dis. / Ant. : 3m VBARLOGA/UHALPS108-4  Ant. pol. : WERTICAL
Limit : FCOC PART-150C
Env. / Ins. : B3S3EM Z5+C/5Z% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Fower Rating : 1lZ0WVac/60Hz
Test Mode CH78 (Bluetooth) PDA+Charge
M/N: HSTHNH-L1Z2C~-EBT
ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ ) (dB/m) (dB)  (dBuv) (dBuVim) (dBEpY/ m) (dEBE)

ooo z23.e0 1.10 0.23 Z4.233 40.00 15.07
%0 1Z.4%9 1.70 13.5% Z7.598 40.00 1zZ.0Z2
260 =zz.00 5,50 -2.87 25.83 4,00 20.37
530 24,76 £.73 0 -3.38 Z8.11 4¢.00 17.89

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Corporation  Report No. EM-F950241
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 9 File: D:'Test&Photo' 2006 DATAEMO50863(PDA)15C BT PDA+Chary Je RXCEMI (10
20 Level (dBuvin} Date: 2006-06-20
FCC PART-15C
—

40f

0 30 224, 418, 612, 806. 1000

Trace: {Dlsu eta) Frequency (MHz)

Site no. A0 Chamber Data no. HE

Di=. / Ant. : 3m  VBAF1O6A/UHALES108-A  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C

Env. / Ins. : B593EM Z25*C/52% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC

Power Rating : 1Z0WVac/60Hz

Test Mode : RE (CHV8) (Bluetooth) PDa+Charge

M/N: HITHH-L1ZC-ET

Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)

1 30.970  Z24.81 1.10 -1.6% Z4.z25 40.00 15.75
z 1e4.830 Z0.82 Z.70 S.86 Z9.45 43.50 14.05
3 Z57.950 24,44 3.50 0.5%2 Z8.53 4¢.00 17.47
4 T04.150 0 Z3.56 .60 -2.53 Z7.23 4¢.00 18.77

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@ AUDEE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
County, Tatwran ROC, Post Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 10 File: D:'Test&Photo' 2006 DATA EMO5086 3{PDA)15C' BT PDA+Charge FX.ENI {10
20 Level (dBuvim} Date: 2006-06-20
FCC PART-15C
—

40f

0

30 224, 418, 612, 1206, 1000

Trace: {Discrete) Frequency (MHz)

8ite no. : &/C Chamber Data no. : 10

Dis. / aAnt. : 3m  VBAGLOAA/UHALES108-A  Ant. pol. : VERTICAL
Limit : FCC PART-15C

Env. / Ins. : B593EM Z25+*C/52% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC

FPower Rating : 120%ac/60Hz

Test Mode : RE (CHVE) (Bluetooth) PDA+Charge

M/N:HSTNH-L1ZC-BT

Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

1 30,000 23,80 1.10 Z2.33 27.23 40.00 12.77
z 64.%20 12.84 1.70 13.43 Z7.597 40.00 1Z.03
3 Z268.620 Z26.04 3.70 -z2.14 27.60 4,00 13.40
4 408.300  17.15 4.50 -0.03 Zz.0Z 4¢.00 £23.98
5 374,170 21,92 f.44 -1.8Z Ze.73 4¢.00 15,27
= 784,660 Z5.40 6.0 -Z.%6 29,34 45.00 l6.66

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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AUDEL Corp. EMC Laboratory
Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutity, Tabwan RO

Post Code: 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Dat.

a9
Lewvel ((ABuVimp
a0

File: D' Test&Photo' 2006 DATA'EM950863(PDA)15C' BT PDA Only: CHO.EWMI {10
Date: 2006-06-20

FCC PART-15C
I
|
-'IO—I
0 30 224, 41%. 612, 206, 1000
Trace: {Discrete) Frequency (MHz)
Site no. 1 ASC Chamber Data no. : 9
Dis. / Ant. Im  VBAGLOGA/UHALF9108-&  Ant. pol. : HORIZONTAL
Limit FCCO PART-1353C
Env. / Ins. B593EM Z25*C/52% Engineer : Alwvin Yang
EUT Fersonal Digital Assistant or Pocket EBC
Power Rating Do 3.7V
Test Mode CHO (Bluetooth) PDA Only
M/N: HE3TNH-L1ZC-BT
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dBEpV/m) (dBEpV/m) (dE)
1 30.970 Z4.B1 1.10 -3.13 Z2.78 40.00 17.22
z 101,780 17,29 Z2.10 -0.5% 158.83 43,50 Z4.67
3 Z248.250 Z3.866 3.50 -3.0% Z4.10 44.00 Z1.90
4 467.470 18.21 2.80 -2Z.87 21.14 45.00 Z4.86
5 T2Z.580 ZZ2.19 5.50 -Z.80 £25.89%9 45.00 Z0.11
& 855.470 Z5.87 7,10 -2.73 30.24 45.00 15.76
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dE below the official

limit are not reported.

Audix Corporation

Report No. EM-F950241



AUDIX X :
County, Taiwan R.OC.
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AUDE Corp. EMC Laboratory
Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped

Post Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Drata: 10 ~_ File: Ix'Test&Photo'2006 DATA'EM95086 3(PDAY15C' BT PDA OnlviCHO.EMI {10
20 Level (dBuvim} Drate: 2006-06-20
FCC PART-15C
I
i
-IIII—I
0 30 224. 418. 612. 806. 1000
Trace: {Dlﬁn:lete} Frequency (WHz)
8ite no. A/C Chamber Data no. ;10
Dis. / Ant. Im  VBAALOGASUHALF9108-&  Ant. pol. : VERTICAL
Limit FCC PART-15C
Env. / Ins. B593EM Z5*C/5Z2% Engineer : &lwvin ¥Yang
EUT Fersonal Digital Assistant or Pocket EBC
FPower Rating D 3.7V
Test Mode CHO (Bluetooth) PD& Only
M/N: HITNH-L1ZC-ET
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)
1 30.%70 Z23.3%9 1.10 3.15 27.864 40.00 12.36
z 180,350 Z1.Z8 2.90 -0.24 23.54 43,30 19,56
3 ZBZ.200 Z6.43 3.80 -3.09 27.14 4¢.00 18.84
4 572,230 Z1.9& .50 -3.38 zZ5.08 4¢.00 Z0. 92
3 &7z.140 Z23.07 .40 -3.25 26,23 46,00 19.77
[ 841.8%0 Z4.82 7.10 -3.4% 30.30 46.00 15.70
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z.

The emission levels that are Z0dB below the official

limit are not reported.

Audix Corporation
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133  Fax+826-2-26099303
Email:tteme@iteme. com tar

Data: ~ File: D:'Test&Photo'2006 DATA'EM250863(PDAY15C BT PDA Only: CH39 EMI {10}
20 Level (dBuvim} Date: 2006-06-20
FCC PART-15C
!
i
40—'
0 30 224, 418. 612, 806, 1000
Trace: {Discrete) Frequency (MHz)
gite no. : ASC Chamber Data no. -
Dis. / Ant. : 3m VEAS1OBA/ UHATLPS108 -4 Ant. pol. : HORIZONTAL
Limit : FoC PART-15C
Env., / In=s. : B393EM ZZ53*C/5Z% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket PO
FPower Rating : DO 3.7V
Test Mode CH39 (Bluetooth) PDA COnly
M/ N:HSTNH-L1ZC-ET
Ant. Cakle Emission
Fredq. Factor Loss Reading Level Limits Margin Remark

(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

Remarks:

970 Z24.81 1.10 -3.15 Z2.78 40.00 17.24
410 Z1.Z8 Z2.5%0 -Z.&0 Z1.58 43.50 21.9Z2
440 =0.49 G6.60 -3.14 23.85 4,00 Z22.05
Z00 22,83 f.40 -Z.8535 Ze. 28 4¢.00 13.72
Z2Z0  zZ4.80 7.50 -1.%2 30.38 4¢.00 153.62

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDEL Corp. EMC Laboratory
Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 10 ~ Hle: D' Test&Photo' 2006 DATA'ENM950863(PDA)15C'BT'PDA Only:CH3I9.EMI {10}
20 Level (dBuvin} Date; 2006-06-20
FCC PART-15C
I
i
) —
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (WHz)
8ite no. : A/C Chamber Lata no. ;10
Dis. / &Ant. : 3m VBAE10GA/UHALPI108-4  Ant. pol. : WERTICAL
Limit : FPCC PART-15C
Env., / In=s. : B593EM Z5+C/5Z% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : Do 3.7V
Test Mode CH3% (Elustooth) PDA Only
M/N: H3TNH-L1Z2C-BT
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dBEpV) (dBEpV/m) (dEpV/m) (dE)
1 30,9870 Z3.39 1.10 1.63 Z6.1z 40.00 13.88
2 249,220 Z4.95 3.50 -2.70 25.75 45.00 Z0.25
3 408.200 17.15 4,20 -0.04 ZZ2.01 45.00 23.99
4 a71.z260  ZZ.00 6.30 -2.75 25.75 45.00 20.25
5 838.010 Z6&.57 T7.10 0 -3.4Z2 30.25 45.00 15.75
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dEB helow the official

limit are not reported.
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AUDEL Corp. EMC Laboratory
Wo.53-11, Tin-fa Tsun, Lin-kou Hsiang, Taiped
County, Tabwan RO

FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. tar

Data: 10 ~ Hle: D' Test&Photo' 2006 DATA'ENM95086 3(PDA)15C'BT'PDA Only:CHT2.EMI {10}
20 Level ((dBuvin} Date; 2006-06-20
FCC PART-15C
I
i
40 -
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
8ite no. : A/C Chamber Data no. : 10
Dis. / A&nt. 3m VEAE106A/UHALPS108-4  Ant. pol. : HORIZONTAL
Limit FCC PART-15C
Env. / Ins. B593EM Z5*C/5%% Engineer : &lwvin ¥Yang
EUT Fersonal Digital Assistant or Pocket EBC
FPower Rating D 3.7V
Test Mode CH78 (Bluetooth)] PDA Only
M/N: H3TNH-L1Z2C-BT
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)
1 30.000 Z4.Bs& 1.10 =-3.97 21.599 40.00 18.01
= Z55.040 Z4.1°% 3.56 -Z.30 25.25 45.00 20.75
3 485.5%00 18.75 5,20 -Z.88 ZZ.08 45.00 Z23.9Z2
4 562,320 Z1.17 6.530 -3.00 Z4.87 45.00 21.33
5 Be3. 230 Z4,09 T.200 -3.30 z9,39 45,00 la.01
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dE helow the official

limit are not reported.

Audix Corporation
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AUDE Corp. EMC Laboratory
Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443

Tel+886-2-26002133 Fax-+HEE6-2-26000303
Email tteme@tteme. com bw

Data: 9 ~ Fle: D' Test&Photo' 2006 DATA'ENM95086 3(PDA)15CBT'PDA Only:CHT 8.EMI {10}
20 Level (dBuWin} Date: 2006-06-20
FCC PART-15C
I
i
-'II:I—I
0 30 224, 418. 612, 206, 1000
Trace: {Discrete) Frequency (MHz)
Site no. 1 ASC Chamber Data no. : 9
Dis. / &nt. : 3m VBASLOGA/UHALPI108-4  Ant. pol. : WERTICAL
Limit 1 FCC PART-15C
Env. / Ins. : B5%3EM Z53+C/5Z% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : Do 3.7V
Test Mode CH72 (Elustooth) PDA Only
M/N: H3TNH-L12C-BT
Ant., Cahle Emi=z=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dBE/m) (dBE) (dBEpV) (dBpV/m) (dBpV/m) (dBE)
1 I0.970 23,39 1.10 1.75 2R.24 40.00 13.76
2 264,740 Z5.Z0 2.70 -Z.80 26.09 45.00 12.91
3 319,850 20.77 f.90  -1.537 Ze&.10 4,00 15.%0
4 248,680 Zg.54 T.10  -2.8°9 30.75 45,00 15.25
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133  Fax+826-2-26099303
Email:tteme@iteme. com tar

Data: ~ File: ;' Test&Photo'2006 DATA'EM950863(PDA)Y 15C' BT PDA GnIyR}( EMI {10
20 Level (dBuvim} Date: 2006-06-20
FCC PART-15C
—

40ﬁ

0 30 224, 418. 612, 806. 1000

Trace: {Discrete) Frequency (WHz)

gite no. : ASC Chamber Data no. -

Dis. / Ant. : 3m VEAS1OBA/ UHATLPS108 -4 Ant. pol. : HORIZONTAL
Limit : FoC PART-15C

Env., / In=s. : B393EM ZZ53*C/5Z% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket PO

FPower Rating : DO 3.7V

Test Mode : RE (CHVE) (Bluestooth) PDA Cnly

M/N:HSTNH-L1ZC-BT

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1 a0.o000 Z4.84 1.10 -Z.40 Z3.5¢6 40.00 16.44
z i0i.780 17,29 Z.10 o.01 15.40 43.50 Z24.10
3 232.460 19,64 T7.00 -3.14 23.50 4,00 22.50
4 &76.020 Z22.89 f.40  -3.15 Ze.13 4¢.00 15.87
5 T8Z.7zZ0 23,39 .90 -3.33 Z7.55 4¢.00 13.45

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950241
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 10 ~ File: D:'Test&Photo'2006 DATA'EMA5086 H{PDAY15C BT PDA Only'RX.EMI {10
20 Level (dBuvin} Date: 2006-06-20
FCC PART-15C
I
|
-'Ii]—l
0 30 224. 418. 612, /06. 1000
Trace: {Discrete) Frequency (MHz)
Site no. 1 ASC Chamber Data no. ;10
Di=. / Ant. : 3m  VBAF1O6A/UHALEPS108-A  Ant. pol. : VERTICAL
Limit 1 FCC PART-13C
Env. / Ins. : B593EM Z25*C/52% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : Do 3.7V
Test Mode : RE (CHV8) (Bluetooth) PDA& Only
M/N: HSTHNH-L1Z2C~-EBT
Ant. Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)

1 a0.o000 23,80 1.10 Z.a0 Z7.30 40.00 1z.70
z 137,670 13.07 2.43 1.80 23.10 43,40 Z0.40
3 513.060 20,92 £.80 -Z.&3 Z5.09%9 4¢.00 Z0.91
4 622.4600 Z23.48 f.50 -Z.85 Z7.32 4¢.00 13.68
bl B23.460 25.37 T.000 -2.17 30.z0 4,00 13.80

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z, The emission levels that are Z0dE below the official
limit are not reported.
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3.6.2. Above 1GHz Frequency Range Measurement Results

Date of Test Jun. 21, 2006 Temperature 25
EUT Personal Digital Assistant or Pocket PC Humidity 52
Test Mode Transmitting Mode, Frequency:
2402MHz (CHO) Test Voltage AC 120V/60Hz
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1204.960 25.29 4.59 9.93 39.81 74.00 34.19
1818.160 27.01 6.80 7.90 41.71 74.00 32.29
2241.520 28.31 6.16 6.94 41.41 74.00 32.59
2632.960 29.37 6.68 6.70 42.75 74.00 31.25
Average 1204.960 25.29 4.59 1.93 31.81 54.00 22.19
1818.160 27.01 6.80 -0.10 33.71 54.00 20.29
2241.520 28.31 6.16 -1.06 33.41 54.00 20.59
2632.960 29.37 6.68 -1.30 34.75 54.00 19.25
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1204.960 25.29 4.59 9.91 39.79 74.00 34.21
1603.120 25.95 6.18 8.51 40.64 74.00 33.36
2162.560 28.15 6.06 7.07 41.28 74.00 32.72
2560.720 29.05 6.57 11.12 46.74 74.00 27.26
2641.360 29.40 6.69 10.28 46.37 74.00 27.63
Average 1204.960 25.29 4.59 1.91 31.79 54.00 22.21
1603.120 25.95 6.18 0.51 32.64 54.00 21.36
2162.560 28.15 6.06 -0.93 33.28 54.00 20.72
2560.720 29.05 6.57 3.12 38.74 54.00 15.26
2641.360 29.40 6.69 3.28 39.37 54.00 14.63

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test

EUT

Test Mode

Emission
Frequency
MHz

Jun. 21, 2006

FCC ID. BEJPDA-L12C-BT Page 40 of 86

Temperature 25

Personal Digital Assistant or Pocket PC Humidity 52

Transmitting Mode, Frequency:
2441MHz (CH39)

Test Voltage AC 120V/60Hz

Antenna
Factor

dB/m

Cable Meter Reading Emission Level

Loss
dBuV

1204.960
1750.960
2243.200

1204.960
1750.960
2243.200

Emission
Frequency
MHz

Antenna
Factor

dB/m

Cable
Loss
dBuV

Average

1104.160
1745.920
2560.720
2641.360

1104.160
1745.920
2560.720
2641.360

Horizontal Horizontal Limits Margin
dBuV/m dBuV/m dB
9.33 39.21 74.00 34.79
7.87 41.73 74.00 32.27
5.73 40.21 74.00 33.79
1.33 31.21 54.00 22.79
-0.13 33.73 54.00 20.27
-2.27 32.21 54.00 21.79
Meter Reading Emission Level
Vertical Vertical Limits Margin
dBuV/m dBuV/m dB
9.63 39.28 74.00 34.72
7.86 41.65 74.00 32.35
10.88 46.50 74.00 27.50
9.06 45.15 74.00 28.85
1.63 31.28 54.00 22.72
-0.14 33.65 54.00 20.35
2.88 38.50 54.00 15.50
1.06 37.15 54.00 16.85

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Remark
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Date of Test

EUT

Test Mode

Emission
Frequency
MHz

Jun. 21, 2006

FCC ID. BEJPDA-L12C-BT Page 41 of 86

Temperature 25

Personal Digital Assistant or Pocket PC Humidity 52

Transmitting Mode, Frequency:
2480MHz (CH78)

Test Voltage AC 120V/60Hz

Antenna
Factor

dB/m

Cable Meter Reading Emission Level

Loss
dBuV

1204.960
1725.760
2325.520

1204.960
1725.760
2325.520

Emission
Frequency
MHz

Antenna
Factor

dB/m

Cable
Loss
dBuV

Average

1104.160
1678.720
2560.720
2641.360

1104.160
1678.720
2560.720
2641.360

Horizontal Horizontal Limits Margin
dBuV/m dBuV/m dB
8.47 38.35 74.00 35.65
7.24 40.82 74.00 33.18
6.92 41.66 74.00 32.34
0.47 30.35 54.00 23.65
-0.76 32.82 54.00 21.18
-1.08 33.66 54.00 20.34
Meter Reading Emission Level
Vertical Vertical Limits Margin
dBuV/m dBuV/m dB
9.49 39.14 74.00 34.86
7.79 40.82 74.00 33.18
11.19 46.81 74.00 27.19
9.37 45.46 74.00 28.54
0.49 30.14 54.00 23.86
-1.21 31.82 54.00 22.18
3.19 38.81 54.00 15.19
1.37 37.46 54.00 16.54

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Remark
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Date of Test Jun. 21, 2006 Temperature 25

EUT Personal Digital Assistant or Pocket PC Humidity 52

Test Mode Receiving Mode, Frequency: 2480MHz Test Voltage  AC 120V/60Hz

(CH78)

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBpV  dBuV/m dBuV/m dB

Peak 1204.960 25.29 4.59 9.24 39.12 74.00 34.88
1734.160 26.60 7.07 7.68 41.35 74.00 32.65
2266.720 28.36 6.18 5.88 40.42 74.00 33.58
Average 1204.960 25.29 4.59 1.24 31.12 54.00 22.88
1734.160 26.60 7.07 -0.32 33.35 54.00 20.65
2266.720 28.36 6.18 -2.12 32.42 54.00 21.58

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m  dBpV  dBuV/m dBuV/m dB

Peak 1204.960 25.29 4.59 9.68 39.56 74.00 34.44
1641.760 26.17 6.41 8.38 40.96 74.00 33.04
1885.360 27.30 6.45 7.04 40.79 74.00 33.21
2560.720 29.05 6.57 9.81 45.43 74.00 28.57
2641.360 29.40 6.69 9.06 45.15 74.00 28.85
Average 1204.960 25.29 4.59 1.68 31.56 54.00 22.44
1641.760 26.17 6.41 0.38 32.96 54.00 21.04
1885.360 27.30 6.45 -1.96 31.79 54.00 22.21
2560.720 29.05 6.57 1.81 37.43 54.00 16.57
2641.360 29.40 6.69 2.06 38.15 54.00 15.85

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 21, 2006 Temperature 25
EUT Personal Digital Assistant or Pocket PC Humidity 52
Test Mode Transmitting Mode, Frequency:
2402MHz (CHO) Test Voltage DC 3.7V
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1204.960 25.29 4.59 10.12 40.00 74.00 34.00
1725.760 26.58 7.00 7.45 41.03 74.00 32.97
1804.720 26.94 6.88 7.15 40.97 74.00 33.03
2560.720 29.05 6.57 7.76 43.38 74.00 30.62
Average 1204.960 25.29 4.59 2.12 32.00 54.00 22.00
1725.760 26.58 7.00 -0.55 33.03 54.00 20.97
1804.720 26.94 6.88 -0.85 32.97 54.00 21.03
2560.720 29.05 6.57 -1.24 34.38 54.00 19.62
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1204.960 25.29 4.59 10.47 40.35 74.00 33.65
1720.720 26.55 6.96 8.52 42.03 74.00 31.97
2481.760 28.76 6.44 9.94 45.14 74.00 28.86
2560.720 29.05 6.57 11.07 46.69 74.00 27.31
2641.360 29.40 6.69 9.66 45.75 74.00 28.25
Average 1204.960 25.29 4.59 2.47 32.35 54.00 21.65
1720.720 26.55 6.96 0.52 34.03 54.00 19.97
2481.760 28.76 6.44 1.94 37.14 54.00 16.86
2560.720 29.05 6.57 3.07 38.69 54.00 15.31
2641.360 29.40 6.69 0.66 36.75 54.00 17.25

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 21, 2006 Temperature 25
EUT Personal Digital Assistant or Pocket PC Humidity 52
Test Mode Transmitting Mode, Frequency:

2441MHz (CH39) Test Voltage ~ DC3.7V

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m dBuV  dBuV/m dBuVv/m dB

Peak 1204.960 25.29 4.59 10.12 40.00 74.00 34.00
1569.520 25.78 5.90 8.46 40.14 74.00 33.86
1725.760 26.58 7.00 8.48 42.06 74.00 31.94
2560.720 29.05 6.57 6.73 42.35 74.00 31.65
Average 1204.960 25.29 4.59 1.12 31.00 54.00 23.00
1569.520 25.78 5.90 0.46 32.14 54.00 21.86
1725.760 26.58 7.00 -0.52 33.06 54.00 20.94
2560.720 29.05 6.57 -1.27 34.35 54.00 19.65

Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss Vertical Vertical Limits Margin

MHz dB/m dBuV  dBuV/m dBuVv/m dB

Peak 1204.960 25.29 4.59 9.82 39.70 74.00 34.30
1729.120 26.58 7.04 7.93 41.55 74.00 32.45
2132.320 28.09 6.03 6.57 40.69 74.00 33.31
2560.720 29.05 6.57 11.53 47.15 74.00 26.85
2641.360 29.40 6.69 9.53 45.62 74.00 28.38
Average 1204.960 25.29 4.59 1.82 31.70 54.00 22.30
1729.120 26.58 7.04 -0.07 33.55 54.00 20.45
2132.320 28.09 6.03 -1.43 32.69 54.00 21.31
2560.720 29.05 6.57 3.53 39.15 54.00 14.85
2641.360 29.40 6.69 1.53 37.62 54.00 16.38

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 21, 2006 Temperature 25
EUT Personal Digital Assistant or Pocket PC Humidity 52
Test Mode Transmitting Mode, Frequency:

2480MHz (CH78) Test Voltage ~ DC3.7V

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m dBuV  dBuV/m dBuVv/m dB

Peak 1204.960 25.29 4.59 10.40 40.28 74.00 33.72
1745.920 26.67 7.12 7.91 41.70 74.00 32.30
2241.520 28.31 6.16 7.56 42.03 74.00 31.97
2560.720 29.05 6.57 12.12 47.74 74.00 26.26
2641.360 29.40 6.69 9.18 45.27 74.00 28.73
Average 1204.960 25.29 4.59 2.40 32.28 54.00 21.72
1745.920 26.67 7.12 -0.09 33.70 54.00 20.30
2241.520 28.31 6.16 -0.44 34.03 54.00 19.97
2560.720 29.05 6.57 4.15 39.77 54.00 14.23
2641.360 29.40 6.69 1.18 37.27 54.00 16.73

Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss Vertical Vertical Limits Margin

MHz dB/m dBuV  dBuV/m dBuVv/m dB

Peak 1104.160 25.25 4.40 9.16 38.81 74.00 35.19
1641.760 26.17 6.41 8.04 40.62 74.00 33.38
1776.160 26.82 7.04 7.45 41.31 74.00 32.69
2560.720 29.05 6.57 11.12 46.74 74.00 27.26
2641.360 29.40 6.69 9.04 45.13 74.00 28.87
Average 1104.160 25.25 4.40 1.16 30.81 54.00 23.19
1641.760 26.17 6.41 0.04 32.62 54.00 21.38
1776.160 26.82 7.04 -0.55 33.31 54.00 20.69
2560.720 29.05 6.57 2.12 37.74 54.00 16.26
2641.360 29.40 6.69 0.04 36.13 54.00 17.87

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 21, 2006 Temperature 25
EUT Personal Digital Assistant or Pocket PC Humidity 52
Test Mode Receiving Mode, Frequency: 2480MHz Test Voltage DC 3.7V
(CH78)
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1204.960 25.29 4.59 9.18 39.06 74.00 34.94
1734.160 26.60 7.07 7.43 41.10 74.00 32.90
2254.960 28.33 6.17 6.41 40.91 74.00 33.09
2540.560 28.99 6.53 7.18 42.70 74.00 31.30
Average 1204.960 25.29 4.59 2.18 32.06 54.00 21.94
1734.160 26.60 7.07 -0.57 33.10 54.00 20.90
2254.960 28.33 6.17 -2.59 31.91 54.00 22.09
2540.560 28.99 6.53 -1.82 33.70 54.00 20.30
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1569.520 25.78 5.90 8.44 40.12 74.00 33.88
1720.720 26.55 6.96 8.27 41.78 74.00 32.22
2560.720 29.05 6.57 11.76 47.38 74.00 26.62
2641.360 29.40 6.69 9.48 45.57 74.00 28.43
Average 1569.520 25.78 5.90 0.44 32.12 54.00 21.88
1720.720 26.55 6.96 0.27 33.78 54.00 20.22
2560.720 29.05 6.57 2.76 38.38 54.00 15.62
2641.360 29.40 6.69 1.48 37.57 54.00 16.43

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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3.6.3. Restricted Bands Measurement Results

Date of Test Jun. 20, 2006 Temperature 25

EUT Personal Digital Assistant or Pocket PC Humidity 52

Test Mode Transmitting Mode, Frequency:

2402MHz (CHO) Test Voltage

AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits
MHz dB/m dBuV dBuV/m dBuV/m dB

Peak * 2381.610 47.28 74.00

*
Average 2378.860 28.58 6.32 -1.55 33.35 54.00 20.65
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
5 &) M M - . - -
3. The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.
[o) AUDIE Carp. EMC Laboratory o] AUDIE Cotp. EMC Laboratory
A U D IX Mo 3311, Tinfis T, Linkon Hsiang, Taipei .,4 U D IX o531, Tin-fu Teun, Lin-kou Heiang, Taipei
County, TiwanROC,  FostCode 24443 County, Tawan RO.C,  FostCode:24443
Tel+326-2.26002133 Fax+526-2-26009303 Tel+886-2-26092133 Fax-+836-2-26099303
Email-tteme@ttame comtw Emailttemo@tteme com.iw
DI;:';:BM' By 16 DETESHEPIOIO 2006 DATAEIOS0R63(PDAY15C BTPDATCArge 0t of Ban,EwY () D:;;:Lzml By T DETeS{BPIIOt02006 DATAENIO50963(PDAY15C BT PDAChiargelotit of baudEM (8)
[ p&nsc (16.PK)
FCC PART-15E (16-AV)
54 54
i 2
1 2
Y5510 2332, 2354, 2376. 2398, 2420 2310 2332, 2354, 2376. 2398, 2420
Trace: (Discrete) Frequency (MHz) Trace: (Discrete) Frequency (MHz}
site no. 1 A/C Chamber Data no. : 3 Site no. 1 A/C Chambsr Data no. : 2
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 3115 4nt. pol. : HORLZONTAL
Limit : FOC PART-15¢ (1G-PK) Limit : FOC PART-15C (1G-AV)
Env. / Ins. : B593EM 25*C/52% Enginser : Alvin Yang Env. / Ins. : BS593EM 25%C/52% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket BC EUT : Personal Digital Assistant or Pocket PC
Eower Rating : 120Vac/a0Hz Eowsr Rating : 120Vac/a0Hz
Test Mode : CHO (Bluetooth) FDA+Charge Test Mode : CHO (Bluetooth) FDA+Charge
M/M: HSTMH-L1ZC-BT M/M: HSTMH-L1Z2C-BT
Ant. Cable Emission Ant. Cahle Emission
Freq. Factor Loss Reading  Lewel Limits Margin Remark Freg. Factor Loss Reading  Level Limits Margin Remark
(MHzZ) (dB/wm) (dB) (dBp¥) (dBpV¥/m) (dEpvim) (dE) (MHz) (dBE/m) (dB) (dBp¥) (dEp¥/m) (dBpV/m) (dE)
1 2391.610 28.58  6.33 12.37 17.28 74.00  26.72 Peak 1 Zava.Ben 28.58  5.3% -1.55 33.35 54.00  Z0.65 Average
Z 2390.000 28.59  6.34  10.05 44,89 74.00  22.01 FPeak 2 23g9.860 28.59  6.34 -3.04 31.89 54.00  2Z.11 Average
3 24DZ.000 2B.6Z  65.36 54.49 85. 66 74.00 -15.46 Esak 3 2402.000 28.62  6.36 14.89 45,87 54.00 4.13  Averags

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that ars ZDdE below the official
limit are not reported.

Remarks: 1. Emission Level™ Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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Date of Test Jun. 20, 2006 Temperature 25

EUT Personal Digital Assistant or Pocket PC Humidity 52

Transmitting Mode, Frequency:

Test Mode 2402MHz (CHO)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2380.510 28.58 6.33 11.52 46.43 74.00 27.57

Average * 2483.810 28.59 6.33 -0.97 33.95 54.00 20.05

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDIX Carp. EMC Leboratory o AUDIX Cosp. EMC Laboratory
A U D IX No.53-11, Tin-fu Tsus, Lin-kou Hsiang, Taipei A U D IX No.53-11, Tin-fu T sun, Lin-kow Hsieng, Taipei
County, Taiwan ROC Post Code:24443 County, Teiwan RO.C. Post Code:24443

Tel+836-2-26092133 Fax-+886-2-26099303 Tel-+886-2-26092133 Fax-+886-2-26099303
Email ttemcf @uemc.cum.tw Email tteme@tteme. com b
Data: 4 File: D: Test&Photo 2006 DATA'EM950863(PDA)15C' BT PDA+Char ge'out of band.EMI (8) Data: 1 _ File: D:Test&Phot DATAE (PDA)15C BT'PDA+Charge out of hand.EMI (8)
Level {dBuV/m) Date: 2006-06-20 Level {dBuV/m) Date: 2006-06-20

107 107

FCC T-15C (16-PH)

FCC PART-15C (1G-AV}

54

2310 2332, 2354, 2376, 2398, 2420 %510 2332, 2354, 2376. 2398. 2420

Frequency (MHz) Frequency {(MHz)

o

Trace: {Discrete} Trace: (Discrete}

site no. 1 A/C Chamber Data no. : & gite no. 1 A/0 Chamber Data no. : 1

Dis. / Ant. : 3m 3115 Ant. pol. : VERTTICAT Dis. / ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE) Limit : FCOC PART-15C (1g-av)
Env. / Ins. : B593EM Z5+C/52% Enginesr : Alvin Yang Env. / Ins. : B593EM Z53%C/5Z% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Packet BC EUT : Personal Digital Assistant or Pocket PC
Power Rating : 1Z0Vac/é0Hz Power Rating : 1Z20Vac/60Hz
Test Mode : CHO (Bluetooth) EDA+Charge Test Mode : CHO (Blustooth) PDA+Charge
M/N: HSTNH- L1ZC-BT M/N: HSTNH- L12C- BT
Ant. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpV) (dBpW/m) (dBpV/m) (dE) (MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpWm) (dE)
1 2380.510 28.58  6.33 11.52 46.43 74.00 27.57 Pesk 1 2383.810 2B8.59  6.33 -0.37 33.9%8 54.00  20.04 Average
2 2389.960 28.59 6.34  9.77 44,70 74.00  29.30 Peak 2 2389.860 28.59 6.34 -2.95 31.99 54.00  22.01 Average
3 240z.000 2B.62  6.36 59.77 94.75 74.00 -20.75 Pesk 3 z402.000 28.62  £.38 17.40 52.37 54.00 1.63 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2045 helow the official Z. The emission levels that are 20dB below the official
limit are not reported. limit are not reportsd.
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Date of Test Jun. 20, 2006 Temperature 25

EUT Personal Digital Assistant or Pocket PC Humidity 52

Transmitting Mode, Frequency:

Test Mode 2480MHz (CH78)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2488.540 46.44 74.00

Average * 2483.600 32.92 54.00

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Corp. EMC Laboratory

o 3311, Tin-fi Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROZ.  Post Code 24443
Telr626-2-26002133 Fao-+636-2-26000303
Emailtteme@tteme . com.tw

AUDIE Cozp. EMC Laboratory

Ho.53-11, Tinefu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC.  PostCoda 24443
Tel+336-2-26002133 Fa+B86-2-26000303

Email fteme@iteme. com tw

AUDIX ) AUDIX J

Data: 5 File: D:'Test&Photo'2006 DATAEM950863(PDA)15C BT'PDA+Charge'out of band.EMI (8) Data: 8 _ File: D:'Test&Photo'2006 DATA'EM950863(PDA) 15C'BT'PDA+Chargeiout of band.EMI (8)
107 Level {dBuVim) Date: 2006-06-20 107 Level (dBuV/m) Date: 2006-06-20
FCC PART-15C {1G-PK)
CC 150 (16-
5 . 5 FCC PART-15C (1G-AV)
2
2 3
0 am0 2492, 2494, 2506. 2518. 2530 570 2482, 2494, 2506, 2518, 2530
" Frequency (MHz
Trace: (Discrete) I 'y (MHz) Trace: (Discrete) Frequency (MHz}
site no. : A/C Chamber Data no. : 5 site no. : 4/C Chamber Data no. : 8
Dis. / &nt. @ 3m 3115 Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 3115 Ant. pol. : HORIZONTAL
Timit ¢ FCC PART-15C (1G-PE) Timit : FCC PART-15¢C (1G-AV)
Env. / Ins. : B5S3EM 25*C/5Z% Engineer : Alvin Yang Env. / Ins. : BS93EM 25+C/52% Engineer : Alvin Yang
EUT i Personal Digital Assistant or Focket PC EUT : Personal Digital Assistant or Pocket BC
Power Rating : 120Vac/E&DHz Power Rating : 1Z0Vac/a0Hz
Test Mode : CH78 (Bluetooth) PDA+Charge Test Mode : CH78 (Bluetooth) PDAa+Charge
M/ N:HSTNH-L1ZC- BT M/N:HSTNH-L1ZC-ET
Ant. Cable Emission Ant. Cable Enission
Freq.  Factor Loss Reading  Level Limits Margin Remark Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEpv) (dEpVW/m] (dBu¥/m) (dE)} (MHz) (dE/m) (dE) (dBp¥) (dEpV/m) (dEpV/m) (dE)
1 2480.000 28.76  65.44 55.35 90.55 74.00 -16.55 Peak 1 2430.000 28.76 6.44 19.60 54.81 54.00 -0.B1 Average
2 2483.600 28.77  5.45  8.88 44.10 74.00  25.590 Peak 2 z433.600 28.77  6.45 -2.30 32.92 54.00 21.08 Average
3 2488.540 28.77  6.45 11.22 46.45 74.00  27.55 Peak 3 2506.600 28.83  6.48 -1.72 33.539 54.00 20.41 Avsrage

Remarks: 1. Emission Level® Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit sre not reported.

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading.
Z. The emission levels that are 2Z0dE below the official
limit are not reportsd.
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Date of Test Jun. 20, 2006 Temperature 25

EUT Personal Digital Assistant or Pocket PC Humidity 52

Transmitting Mode, Frequency:

Test Mode 2480MHz (CH78)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2491.120 28.79 6.46 11.43 46.68 74.00 27.32

Average * 2496.040 28.79 6.46 -1.87 33.38 54.00 20.62
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

© AUDIH Corp. EMC Laboratory @ AUDIX Corp. EMC Laboratory
A U D IX No.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipei A U D IX Ho 3311, Tin-fa Tsun, Lin-kou Hsiang, Taipei
County, TawanROC.  Post Code 24443 County, Tawan RO, PostCode 24443

Tel+386-2-26092133 Fax+324.2-26009303 Tel+826.2-26092133 Fax+326-2-26009303
Email Heme@tteme.com e Emailtteme@tteme com bw

File: D:'Test&Photo2006 DATA'EM350863(PDA) 15C' BTPDA+Charge 'out of hand.EMI {8)
Date: 2006-06-20

Data: 6 File: Ix'Test&Photo' 2006 DATAEMA50863(PDA)15C'BT'PDA+Charge'out of band.EMI (8)
Level {dBuV/m) Date: 2006-06- 20

Data: 7
Level {dBu\/m}
107 107

1

FCC PART-15C {16-PK}

FCC PART-15C {1G-AV)
54 5 54
e e R ot ]

° 2470 2482, 2494, 2506. 2518. 2530 ° 2470 2482, 2494, 2506. 2518, 2530
Trace: (Discrete) Frequency (fHz) Trace: (Discrete} Frequency {WHz)
#ite no. : A/C Chamber Data no. : & gite no. 1 A/C Chamber Data no. 1 7
Dis. / Ank. @ 3m 3115 Ant. pol. : VERTICAL Dis. / &ant. : 3m 3115 ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-EK) Limit : FCC PART-15C (1G5-aW)
Env. / Ins. : B393EM Z5*C/5Z% Engineer : Alvin Yang Env. / Ins. : B593EM 23*C/52% Engineer : Alvin Yang
EUT : Fersonal Digital Assistant or FPocket EC EUT : Personal Digital Assistant or Pocket PC
Power Rating : 120Vac/&0Hz Power Rating : lZ0Vac/&0Hz
Test Mode : CH78 (Bluetooth) PDa+charge Test Maode : CH78 (Bluetooth) PDA+Charge
M/M: HITNH-L1Z2C-BT M/N: H¥TNH-L1ZC-BT
Ant. Cable Emiszion Ant. Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark Freg.  Factor Loss Reading  Level Timits Margin Remark
(MHz) (dB/m) (dB) (dBpV) (dBpV¥/m) (dBp¥/m) (dB) (MHz) (dB/m) (dB) (dEp¥) (dBEp¥/m) (dBp¥/m] (dE)
1 =2420.000 22.76 6.44 59.03 94,24 74.00 -20.24 Peak 1 2480.000 28.76é 6.44 15.51 55.11 54.00 -1.11 Aaverage
2 2483.600 28.77 6.45 10.01 45.23 74.00 28.77 Peak Z 2483.600 28.77 6.45 -2.353 32,68 54.00 21.31 Average
3 2491.120 28.79 6.46 11.43 46,68 74.00 27.32 Peak 3 Z496.040 2ZB.79 6.46 -1.87 32.38 54.00 20.62 Average

Remarks: 1. Emission Level™ Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 204E below the official
limit are not reported.

Remarks: 1. Emission Level= Antsnna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the offieial
limit are not reported.
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Date of Test

Jun. 20, 2006

FCC ID. BEJPDA-L12C-BT Page 51 of 86

Temperature 25

EUT

Personal Digital Assistant or Pocket PC

Humidity 52

Test Mode

Transmitting Mode, Frequency:
2402MHz (CHO0)

Test Voltage DC 3.7V

Emission
Frequency
MHz

Factor

Antenna Cable
Loss
dB/m dBuV

Meter Reading Emission Level

Horizontal Limits
dBuVv/m dB

Horizontal
dBuV/m

Margin

Peak * 2378.090

Average * 2378.530

46.94 74.00

33.36 54.00

Remark 1.

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX ¥

County, Taiwan RO.C

Email:ttemci@iteme. com.tw

AUDIE Corp. EMC Laboratery
Na.53-11, Tinfis Toun, Lin-kou Hsiang, Taipsi
Post Code:24443
Tel+386-2-26002133 Fax-+336-2-26009303

AUDIX Corp. EMC Laboratory
o 3311, Tin-fu Tsun, Lin-kou Hsiang, Taipst
County, Teiwan RO.C.  Post Code24443
TelrH686-2-26092133 Fa-+386-2-26099303
Email tteme(@tteme . com tw

AUDIX )

Data: 2 File: D:iTest&Photo 2006 DATA'EM250863(PDA)15C BT'PDA Onlyiout of hand.EMI (8}
o7 Level {dBuVim) Date: 2006-06-20
3
FCC pllrr 15C (16-PK)
49 1 2
023I0 2332, 2354, 2376, 2398. 2420
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1G-PK)
Env. / Ins. : 8593EM 25*C/52% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : DT 3.7V
Test Mode : CHO (Bluestooth) PDA Only
M/H: HITHH-L1ZC-BT
Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dE) (dBpV) (dBpV/m) (dBpV/m) (dE)
1 2378.0%90 Z28B.38 6.32 12.03 46.593 74.00 27.07 Peak
2 2385.860 2B.35% 6.34 g.81 44.74 74.00 2%.26 Peak
2 240z2.000 2B.6Z2 6.36 54.09 25.07 74.00 -15.07 Pesk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the offieial
limit are not reported.

Data: 3 File: I:'Test&Photo'2006 DATA'EM350863(PDA) 15C BT'PDA Onlyout of band.EMI (8)
a7 Level {(dBuVin} Date: 2006-06-20

FCC PART-15C {1G-AV)

19
! 2 \M

023I0 2332 2354, 2376. 2398, 2420

Trace: (Discrete) Frequency (MHz)

8ite no. : A/C Chamber Data no. : 3
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Timit 1 FOC BART-15C (1G-AV)
Env. / Ins. : 8593EM 25*C/52% Engineer : alwin Yang
EUT : Personal Digital Assistant or Pocket PC
Power Rating : D¢ 3.7V
Test Mode : CHO (Bluetooth) FDA Only
M/ N: HSTNH-L12C-EBT
Ant. Cable Enission
Freq. Factor Loss Reading  TLevel Limits Margin Remark
(MHz) (dB/m) (dE) (dBpv) (dBpV/m) (dEpv/m) (dE)
1 2378.5330 Z8.58 6.32 -1.54 33.38 54.00 20.64 Average
2 2389.860 28.59 6.34 -2.98 31.95 54.00 22.05 Average
3 2402.000 Z28.é2 6.36 14.36 49,33 54.00 4.67 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test Jun. 20, 2006 Temperature 25

EUT Personal Digital Assistant or Pocket PC Humidity 52

Transmitting Mode, Frequency:

Test Mode 2402MHz (CHO)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2380.070 28.58 6.32 12.42 47.32 74.00 26.68

Average * 2379.190 28.58 6.32 -1.43 33.47 54.00 20.53

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

® AUDIX Corp. EMC Labaratory © AUDIX Corp. EMC Laborstory )
A U D IX Mo.53-11, Tinfia Tsus, Lin-kou Hsiang, Taipei A U D IX Mo.53-11, Tinfia Tsun, Lin-kou Heiang, Taipei
County, Tatwan RO.C Post Code24443 County, Taiwan RO.C Post Code24443

Tel+536-2-26002133 Fuxc+B26-2-26009303 Tel+I25-2. 26082153 Fax-+336-2-26099303
Emaittteme@tteme. comtw Emeiltteme@Ueme.combw
ata: fle: D1 \ 1 M5CBTY Only' and.| Data: 4 File: D:' Test&Photo'2006 DATA'EM950863(PDA)15C'BTPDA Only:out of hand.EMI (8)
D];; Lle'vel (B File: D:'Test&Photo'2006 DATA'EM950863(PDA) 15C BT PDA Illyollchg'!;:'llzl.(JluEﬁlyléﬁ(gu P Level (dBuv/m) Date: 2006.06.20
FCC PﬁlT- 15¢ (16-PK)
FCC PART-15C (1G-AV)
19 1 2 49
1 2
023!0 2332, 2354, 2376. 2398, 2420 02310 2332 2354, 2376. 2398, 2420
Trace: (Discrete) Frequency (WHz) Trace: (Discrete} Frequency (MHz)
gite no. 1 a/¢ Chamber Data no. : 1 gite no. : A/C Chamber Data no. : 4
Dis. / Ant. @ 3m 3115 Ant. pol. : VERTICAL Dis. / Ant. i w3118 Ant, pol. @ VERTICAL
Limit : FOC PART-15C (1G-PE) Limit : FOO PART-15C [(1G-AV)
Env. / Ins. : 3533EM 25*C/52% Engineer : Alvin Yang Env. / Ins. : 8593EM 25*%C/5Z% Engineer : Alvin Yang
EUT : Personal Digital assistant or Pocket EC EUT : Personal Digital Assistant or Pocket PC
Power Rating : DC 3.7V Power Rating : DO 3.7V
Test Mode : CHO (Bluetooth) EDA Only Test Mode : CHD (Bluetooth) PDA Only
M/N: HSTHH-L1ZC-BT M/N:HSTNH-L1ZC-BT
Ant. cCable Emission ant. Ccable Emission
Freq. Factor Loss Reading  TLevel Limits Margin Remark Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpV) (dBpv/m) (dBpV/m) (dE) (MHz) (dB/m) (dB)  (dBpV) (dBEpV/m) (dBp¥/m) (dEB)
1 2380.070 2zB.58 6.3z 1z.4z 47.32 74.00 26.68 Peak 1 2375.1%0 2B.58 &.32 -1.43 33.47 54.00 20.53 Average
2 23859.8é0 zB.353 .24 9.77 44.70 74.00 29.30 Pesk Z 2389.860 2B.59 6.34 -Z.98 31.85 54.00 22.05 Average
3 z40z.000 2zB.6Z 6.3& 57.32 9z.30 74.00 -18.30 pPeak 3 Z240zZ.000 28.62 6.36 17.97 52.895 54.00 1.05 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Bwmission Level= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official Z. The emission levels that are 2Z0dE below the official
limit are not reported. limit are not reported.
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Date of Test Jun. 20, 2006 Temperature 25

EUT Personal Digital Assistant or Pocket PC Humidity 52

Transmitting Mode, Frequency:
Test Mode 2480MHz (CH78)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Horizontal Horizontal Limits
MHz dB/m dBuVvV dBuVv/m dBuVv/m dB

Peak * 2490.340 46.69

Average * 2483.600 32.31

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Corp. EMC Laboratory

Mo 5311, Tin-fis Tsun, Lin-kou Hsiang, Tat
Covnty, Tawan ROC.  Post Code:2dd
Tel+886-2-26002133 Fax-+326-2-26009303
Emailtteme@tteme com b

File: D: Test&Photo'2006 DATAEMA50863(PDA)15C BT PDA Only'out of hand.EMI {8}
Date: 2006-06-20

AUDIX Corp. EMC Laboratory

No.53-11, Tin-fis Teun, Lin-kou Hsiang, Taipei
County, Tawan ROC.  Post Code 24443
Tel +886-2-26002133 Fax-+386-2-26090703
Email:ttemo@tteme. com b

AUDIX 2

Data: 8
Level {dBuV/m}
a7

AUDIX )

Data: 5
Level {(dBuVin}
97

File: D2\ Test&Photo'2006 DATAEM950863(PDAY15C BT PDA Onlyiout of band.EMI {8)
Date: 2006-06-20

Wi

FCC PART-15C (16-PK}

FCC PART-15C {1G-AV)

49 49

— |

0

0

2470 2482, 2494, 2506. 2518. 2530

2470 2482, 2494, 2506, 2518, 2530
Trace: (Discrete) Frequency (fHz) Trace: (Discrete} Frequency (Mtz)
gite no. 1 A/C Chamber Dats no. : 8 gite no. 1 A/C Chamber Datas mo. : 5§
Dis. / Ant. : 3m 3115 Ant. pol. : HORTZONTAT Dis. / Ant. & 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1&-PE) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : 8533EM Z5+*C/52% Engineer : alvin_Yang Env. / Ins. : 8593EM 25*C/52% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket BC EUT : Personal Digital Assistant or Focket BC
Powsr Rating : DC 3.7V Power Rating : DT 3.7V
Test Mods ¢ CHTB (Bluetooth) FDA Only Test Mode : CH78 (Bluetooth) PDA Only
M/N:HSTNH-L1ZC-BT M/N:HSTNH-L1ZC-BT
Ant. cable Emission Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBp¥) (dBp¥/m) (dBp¥/m) (dB) (MHz) (dB/m) (dB) (dBp¥) (dBp¥/m) (dBp¥/m) (dB)
1 z2480.000 28.76 6.44 58.0Z 93.22 74.00 -1%.2Z Pezk 1 z2480.000 28.76 &.44 15.72 50.92 54.00 3.08 Average
z z4B83.600 2B8.77 6.45 3.50 45.12 74.00 Z8.88 Peak 2 24B83.600 28.77 6.45 -Z.91 32.31 54.00 21.69 Average
3 24590.340 28.79 6.46 11.44 46.69 74.00  27.31 Psak 3 2506.420 28.83 6.48 -1.77 33.55 54.00 20.45 aAverages

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE helow the official
limit are not reported.

Remarks: 1. Emission Level= Antsnna Factor + Cable Loss + Reading.
Z. The emission levels that ars Z0dE helow the official
limit are not reported.
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Date of Test Jun. 20, 2006 Temperature 25

EUT Personal Digital Assistant or Pocket PC Humidity 52

Transmitting Mode, Frequency:

Test Mode 2480MHz (CH78)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2483.600 28.77 6.45 8.98 44.20 74.00 29.80

Average * 2483.600 28.77 6.45 -1.32 33.90 54.00 20.10

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

@ AUDIX Corp. EMC Laboratory @ AUDIX Corp. EMC Laboratory
A U D IX 05311, Tin-fa Tsus, Lin-kou Hsisng, Taipei A U D IX 10.53-11, Tin-fu Tsun, Lin-kou Heiang, Taipei
County, Taiwan RO.C Post Code:24443 County, Taiwan RO.C. Fost Code24443

Tel+826-2-26002133 Fax+826-2-26009303 Tel+886-2-26092133 Fax+886-2-26099303
Emailtteme@iteme.com tw Email theme@tteme com twr
: s D: - 0 Data: 6 File: D:Test&Photo2006 DATA'EM950863(PDA)15C BTPDA Only'out of band.EMI (8)
Data: 7| gy 1 DATeSI&PHol0'2006 DATAEMS50863(PDAY1SCIBTPDA Oniy'out of band EM (8) " ove B T %o
a7

FCC PART-15C {1G-PK)

1 FCC PART-15C (16-AV)
49 3 49 J

a0 7482, 7901, 7506, 7518, 7530 5170 2432 2491 2506. 251, 7530
Trace: (Discrete) Frequency (MHz} Trace: (Discrete) Frequency {MHz)
Fite no. 1 A/C Chawber Data no. 7 Site no. : A/C Chamber Data no. : 6
Dis. / &nt. : 3m 3115 Ant. pol. : VERTICAL Dis. / Ant. @ 3w 3115 Ant. pol. : VERTICAT
Limit : FCC PART-15C [1G-PK) Dimit i FCC PART-15C (1G-AV)
Env. / Ins. : BS93EM 25+C/52% Enginser : Alvin Yang Env. / Ins. : B393EM 25+C/52% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket BC - EUT : Personal Digital Assistant or Pocket PC
Power Rating : DT 3.7V Powsr Rating : DC 3.7V
Test Mode : CH78 (Blustooth) EDA Only Test Mode i CH7E8 (Blustooth) EFDA Only
M/N: HITHH-L1Z2C-BT M/N:HSTNH-L1ZC-BT
ant. cable Emission Ant. Cable Emission
Freg. Factor Loss Reading  Lewsl Limits Margin Remark Freg. Factor Loss Reading  Tevel Limits Margin Remark
(MHz) (dBfm) (dB) (dBpV) (dEpV/m) (dBpWm) (dB) (MHz] (dB/m) (dB) (dBp¥) (dBpV/m) (dBpV/m] (dB)
1 2480.000 28.76 6.44 S8.1% 93,32 74.00 -19.32 Peak 1 2430.000 28.76 6.44 2Z.14 57.34 54.00 -3.34 Average
z 2483.600 28.77 6.45 B.98 44,20 74.00 29.80 Peak 2 2483.600 2B.77  6.45 -1.32 33.90 54.00  20.10 Average
3 2504.140 28.83  §.47 1Z.0% 47.33 74.00  26.67 Peak 3 2496.040 2B.79 6.46 -1.50 33.75 54.00  20.25 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The smission lesvels that ars Z0dB bslow the official
limit ars not reportsd.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 2Z0dB below the official
limit are not reported.
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4. CARRIER FREQUENCY SEPARATION MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the carrier frequency separation

measurement:
Item Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

4.2. Block Diagram of Test Setup

DC POWER| | SPECTRUM
SUPPLY EUT POWER DIVIDER ANALYZER

|

UNIVERSAL RADIO
COMMUNICATION TESTER

EUT: Personal Digital Assistant or Pocket PC

4.3. Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band may
have hopping channel carrier frequencies that are separated by 25kHz or two-thirds of
the 20dB bandwidth of the hopping channel, whichever is greater.

4.4. Operating Condition of EUT
4.4.1. Setup the EUT and simulator as shown on 4.2,
4.4.2. Turn on the power of all equipment.

4.4.3. EUT (Personal Digital Assistant or Pocket PC) through universal radio
communication tester to control EUT on transmit and receive channels function
during the testing. (Test software is BCM2045USB Test App.exe to set the EUT
into test mode)

45. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the center frequency (2441MHz) was measure by spectrum analyzer with 30kHz RBW
and 100kHz VBW. The video bandwidth not to be smaller than resolution bandwidth,
the peak was mark on adjacent bandwidth, the between of peak is carrier frequency
separation.
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4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 19, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]

1. 2441MHz adjacent channel of right carrier frequency separation: 1.000MHz
2. 2441MHz adjacent channel of left carrier frequency separation: 1.000MHz

[Above values have met the requirement as specified in section 10.3: frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel
carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater.]
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4.6.1. Right Carrier Frequency Separation, 2441MHz

a Mkrl 1.888 MHz

Ref 27.6 dBm #Atten 30 dB a.az JdB
#Peak

A
A Y C AR AL
AV e Tl L

M1 52
53 FC

£0f:
>G50k
Swp

Center 2.441 8088 GHz Span 3 MHz
#Res BH 38 kHz #YBH 188 kHz Sweep 3.2 ms (6A1 pts)

4.6.2. Left Carrier Frequency Separation, 2441MHz

a Mkrl 1,086 MHz

Ref 27.6 dBm #Atten 30 dB R.a3 Jde
#Peak

A i N
U (K
Lgfy M ”MJ\WW

ML 352
53 FC

£
f>hak
Swn

Center 2,441 BBA GHz Span 3 MHz
#FBes BH 30 kHz #BH 188 kHz Sweep 3.2 ms (BAL pts)

Audix Corporation  Report No. EM-F950241



FCC ID. BEJPDA-L12C-BT Page 58 of 86

5. 20dB BANDWIDTH MEASUREMENT
5.1. Test Equipment
The following test equipment was used during the 20dB bandwidth measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

5.2. Block Diagram of Test Setup

The same as section.4.2.

5.3. Specification Limits (§15.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band
may have hopping channel carrier frequencies that are separated by 25kHz or
two-thirds of the 20dB bandwidth of the hopping channel, whichever is greater.

5.4. Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 20dB.

5.5.
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5.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 21, 2006 Temperature : 25 Humidity : 68 %
No.| Test Voltage | Channel | Frequency |20dB Bandwidth 2/3
(20dB Bandwidth)
1. DC 3.7V 0 2402MHz 1.277TMHz 0.851MHz
2. | (Via DC Power 39 2441MHz 1.247TMHz 0.831MHz
3. | Supply) 78 | 2480MHz | 1.240MHz 0.827MHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 0.851MHz.

5.6.1. Channel 0, Frequency: 2402MHz
% Agilent 19:59:44 Jun 21, 2006

Ref 16.4 dBm #Atten 20 dB A.68 dB
Peak

Log

18

dB/

Dffst

7.5

dB

0l 1R 1

-22.2
B
Lafy

ML 52
53 FC
AA
£
{50k
Swp

Center 2,402 BB GHz Span 2 MHz
#Res BH 188 kHz #BH 188 kHz Sweep 1 ms (BAL pts)
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5.6.2. Channel 39, Frequency: 2441MHz

# Agilent 20:01:28 Jun 21, 2006

a Mkrl 1.247 MHz

Ref 16.4 dBm #Atten 20 dB a.a7 JdB
Peak

dB/ e

0ffst /ﬁ M‘VJf_x\\
76 N
]|

o % N\

Center 2.441 8088 GHz Span 2 MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 1 ms (681 pts)

5.6.3. Channel 78, Frequency: 2480MHz

% Agilent 195358 Jun 21, 2066

a Mkrl 1.248 MHz

Ref 16.4 dBm #Atten 20 dB .06 JdB
Peak

Dl - 7
231 o \é

Center 2,480 BB GHz Span 2 MHz
#Res BH 188 kHz #BH 188 kHz Sweep 1 ms (BAL pts)
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6. TIME OF OCCUPANCY MEASUREMENT

6.1. Test EQuipment

FCC ID. BEJPDA-L12C-BT Page 61 of 86

The following test equipment was used during the time of occupancy measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

6.2.

6.3.

6.4.

6.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (§815.247(a)(1)(iii))

Frequency hopping systems in the 2400-2483.5MHz shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied by number of
hopping channels employed.

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of

the fundamental frequency was measure by spectrum analyzer with LIMHz RBW and
1MHz VBW. VBW>RBW ; Span=zero span.

Centered on a hopping channel sweep=as necessary to capture the entire dwell time

per hopping channel ; Detector function=peak ; Trace=Max hold
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6.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 19, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]

Duty cycle: 79 channels*0.4 seconds = 31.6 seconds

DH1: A

DH3: A

DH5: A

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH1 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
800 hops per second with 79 channels. So you have each channel 10.13 time
per second and so for 31.6 seconds you have 320 time of appearance.

Each Tx-time per appearance is 383.3us.
10.13 time*31.6 seconds* 0.3833ms = 122.6974ms (<400ms)

. For each 5 seconds of 52 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
52 channels*31.6 seconds/5* 0.3833ms = 125.9677ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH3 packet need 3 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
400 hops per second with 79 channels. So you have each channel 5.1 time
per second and so for 31.6 seconds you have 161 time of appearance.

Each Tx-time per appearance is 1633us.
5.1 time*31.6 seconds* 1.633ms = 263.1743ms (<400ms)

. For each 5 seconds of 26 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
26 channels*31.6 seconds/5* 1.633ms = 268.3346ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH5 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
266.7 hops per second with 79 channels. So you have each channel 3.37
time per second and so for 31.6 seconds you have 106 time of appearance.

Each Tx-time per appearance is 2888us.
3.37 time*31.6 seconds* 2.888ms = 307.5489ms (<400ms)

. For each 5 seconds of 17 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
17 channels*31.6 seconds/5* 2.888ms = 310.2867ms (<400ms)
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6.6.1. DH1
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6.6.2. DH3
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7. NUMBER OF HOPPING CHANNELS MEASUREMENT

7.1. Test Equipment
The following test equipment was used during the number of hopping channels
measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMUZ200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD | 3303A 721773 N/A N/A
7.2. Block Diagram of Test Setup
The same as section.4.2.
7.3. Specification Limits (815.247(a)(2)(iii))
Frequency hopping systems which use fewer than 75 hopping frequencies may employ
intelligent hopping techniques to avoid interference to other transmissions. Frequency
hopping systems may avoid or suppress transmissions on a particular hopping
frequency provided that a minimum of 15 non-overlapping channels.
7.4. Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.
7.5. Test Procedure
The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. Sweep=Auto ; Detector function=peak ; Trace=Max hold
7.6. Test Results

PASSED. All the test results are attached in next page.

Test Date : Jun. 19, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]

The number hopping channel is 79.
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8. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

8.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer | Model No. |  Serial No. Last Cal. Next Cal.
1. |Power Meter Antrisu ML2487A | 6K000001563 | Jan. 09, 06’ | Jan. 08, 07’
2. |Power Sensor Antrisu MAZ2491A 030873 Jan. 09, 06’ | Jan. 08, 07’
Universal Radio
3. |Communication R&S CMU200 102280 Nov. 22, 05’ | Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD | 3303A 721773 N/A N/A
8.2. Block Diagram of Test Setup
DCPOWER| | EyT | POWER DIVIDER | POWER SENSOR
SUPPLY

8.3. Specification Limits (§15.247(b)-(1))

8.4.

8.5.

UNIVERSAL RADIO
COMMUNICATION TESTER

POWER METER

EUT: Personal Digital Assistant or Pocket PC

The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 1Watt. (30dBm)

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in 4.4 except the
test set up replaced by section 8.2.

Test Procedure

The transmitter output was connected to the power sensor and record the reading of

power meter.
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8.6. Test Results
PASSED. All the test results are listed below.

Test Date : Jun. 19, 2006 Temperature : 24 Humidity : 55 %
No.| Test Voltage | Channel | Frequency | Peak Output Power Limit
(Via DC Power 39 2441MHz 3.85dBm 30dBm
Supply) 78 | 2480MHz 3.58dBm 30dBm
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9. EMISSION LIMITATIONS MEASUREMENT

9.1. Test Equipment
The following test equipment was used during the emission limitations measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

9.2.

9.3.

94.

9.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(

This test result attaching to 83.6.3)

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with frequency range from 30MHz to 25GHz.
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9.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 19, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]
1. 2402MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —-34.73dBm is

max value that is lower than 20dB of primary channel.

2. 2441MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —34.24dBm is
max value that is lower than 20dB of primary channel.

3. 2480MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —35.83dBm is
max value that is lower than 20dB of primary channel.

Note: The peak above the limit line is the carrier frequency.

9.6.1. Channel 0, Frequency: 2402MHz
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9.6.2. Channel 39, Frequency: 2441MHz
# Agilent 13:32:37  Jun 19, 2666

Mkrl 7.31 GHz

Ref 27.6 dBm #Atten 30 dB -34.24 dBm
#Peak

Start 3@ MHz - Stop 25.88 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 3011 5 (6B pts)

9.6.2.1. Channel 78, Frequency: 2480MHz
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10.BAND EDGES MEASUREMENT

10.1.Test Equipment
The following test equipment was used during the band edges measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

10.2.Block Diagram of Test Setup

The same as section.4.2.

10.3.Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)). (

This test result attaching to 83.6.3)

10.4.0perating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

10.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

10.6.Test Results
PASSED. The testing data was attached in the next pages.

Test Date : Jun. 19, 2006 Temperature : 24 Humidity : 55 %

[Test Voltage is DC3.7V (via DC Power Supply)]
1. Upper Band edge : The highest emission level is — 54.43dBm on 2.39992GHz

2. Below Band edge: The highest emission level is — 53.69dBm on 2.4836GHz
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10.6.1. Below Band edge
# Agilent 13:27:31 Jun 19, 2666

Mkrl 2.399 32 GHz

Ref 27.6 dBm #Atten 30 dB -54.43 dBm
#Peak

Start 2.360 8@ GHz Stop 2.418 B@ GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 6.04 ms (BA1 pts)y

10.6.2. Upper Band edge
% Agilent 19:26:31 Jun 19, 2006

Mkrl 2.483 6 GHz

Ref 27.6 dBm #Atten 360 dB -53.69 oBm
#Peak

Start 2,478 @ GHz Stop 2.608 @ GHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 15.68 ms (6B1 pts)
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11.DEVIATION TO TEST SPECIFICATIONS

NONE
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